o CHIPPER SHREDDER

. H524H. HS24W
o AHS24H, AHS24W
Ingersoll Parts Catalog 8-3291
HOME
TRACTORS

ATTACHMENTS PAINT GENERAL INFO

ALPHABETICAL INDEX
Body, Hopper and Shredder Hammers ...........ccccccoeiiiiiiiiienneennnne

Chipper ASSEMDIY ....covviiii e
Trailer and Wheels (HS24W, AHS24W) .......c.ccooviiiieeiiiiieeiiiieeeee
Frame and Legs (HS24H, AH24H) ..........ccocceiiiiiiiiiiiiiieeiieeeee 11
Hydraulic SYSTEM ........eeiiiiiiiic e 13-15
HYAraulic MOTOT ......couiiiiiiiiiiee e 17
DECAIS ..o 19

APPLICATION CHART

TRACTOR MODEL ATTACHME %
3118, 4116, 4118, 4120 AHSZ4WE§ *

3010, 3012, 3014, 3016, 3018, 3020 HS2
4014, 4016, 4018, 4020

* Also requires 3 point hitch &\9@
NOTE: Early tractor models require case d@\ Current models require coupling kits.

(See Whole Goods Price List.)



MAIN
INDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this catalog shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description in the parts
list.

OI/L - “Obtain locally”

They only relate to the part numbers i
All orders must include the following+n

GENERAL INFORMATION

PARTS ORDERS

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers.
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product charg@syn
for your catalog.

pages will be available
ill be issued.

AND LEFT HAND IDENTIFICATION

rds right hand (RH) and left hand (LH) as
this catalog indicate the direction while you

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The quantity for an indented
part is the total needed for that complete assembly.

1. Correct part number. % See the example.

REF. PART N@Q@DESCRIPTION REQ'D
C 55159 CYLINDER ASSY - r€ar SEEING ...eeeieeeeiiiiiiiiieaa e e eiiiieiee e e eiaieeeee e e 1

28 C 56208 SOCKET ASSY -rear CYliNder........cccveveeeeiiiiiiiieeee e 1
29 C 55956 PLUG - adjusting, SOCKEL @SSY ....uvvieeeiiiiiiiiiiiiee e e s iiineeee e e e e e s seiinieeeeeae s 1
30 C 55957 SEAT- socket, Dall.........cooiiiiii e 2
31 C 56210 SPRING-SOCKEL .....ccitiieiiie ittt e ettt st snee e e neeeesneeeens 1
32 C 56209 SEAT - SOCKEE SPIING «..eeveiiiiieee ettt e e 1
33 G 45175 CLAMP ASSY - SOCKEL @SSY ..ecouveieiiieiiiiesiiee ettt 1
16- 836 BOLT-1/2"X2-1/4" N.F. NEX...eeiiiiiiiriieiee et 1

34 132- 104 [ LN B oT 0 1 (= T 30 e 1
35 C 55889 STUD - ball, socket & CYIINAET ........evviiieeeeeeieeeeee e 2
36 13- 410 BOLT-1/4"X5/8"N.C.,NEX ..veiiiiiiiiii et 4
37 92- 4 LOCK WASHER - L/A"SAE ......oiiiiiiieeiite ettt 4



INDEX

REF.

~NoohhWNE

WN P

PART NO.

28849
28850
28850
28484
28485
30870
31643

O000000

32776
32777
32778

OO0

PAINT AND OIL

PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 0z spray (2 Per CartOn) .........uuueeeeeeeieecuiereeeeeeessssnivnneeseaessens 1
BLACK - semi - gloss, quart (2 Per CArtON) .......cocoociiiuiieeieeaee i eieeee e e e 1
BLACK - semi - gloss, heat resistant, 12 0z spray (2 per carton) ...........cccceveeeeeeennnnns 1
POWER RED - gloss, 12 0z spray (2 per CartOn) ...........cceeeeeeiaruuieeeeeeeeenaaniiieeeeeeaaaaens 1
POWER RED - gloss, quart (2 Per CartON) ......c..ccuuuiuueieeeiaeeeeiiiiiieeea e e e e eeiieeeeeeaae e 1
SILVER - gloss, 12 0Z. SPray (2 Per CArtON) .......ccuue e iiiuuiieieeaa e eeiiiieiee e e e e saiveieeeeaaa s 1
POWER RED - gloss, 1 0z touch up, (1 doz. per Carton) ...........cccueeeeeeeeenniiciinieeeeeaennns 1

OlIL




INDEX




INDEX

A

QOOO\IGCH-POJI\)—\[[I_I

WNNNDNNNNNNNN_2 A aaaaaa
QUOWONOOANPAP,WN_,LPOCOONOOAPRWN-~O

PART NO.

C34556
C37363
C34557
C34558
C34559
C37354
C37356
C34560
C34561

C34562
C34563
C34564
C34565
C34566
C37355
C34567
C34568
C37367
C37366
113-207
113-104
113-102
113-122
131-178
131-176
C34573
C16450
C37364
C37357
131-911

BODY, HOPPER AND SHREDDER HAMMERS

DESCRIPTION
ROTOR = NAMMBE ... et e e e e e e e e aeaas
HOPPER ...ttt
PLATE - ChipPer SIAE ... e e e e e e e
[ I AN I R o [ VY T o [ YRR
0] (O ] I TP
SO B = = NN =3 = (o F= T o [T
e I I oY 1 1 (=PRI
I I (o] o S
(RO ] o P=T 010/ [=Y
HAMMER ..ottt
SPACER = 718 ..o
SPACER = 578 ... e e
SPACER = 5187 ...
SPACER = DOAY ...ttt e e e e e e n e e e nraeaens
ROD -screen and Daffle ............ oo
ROD - tie, oY .....eveieiiiiie e

BEARING - drive Side .........uuueeiiiiiiiieee e
DAMPENER - vibration...........ccoooeviiiiiiiiieieeceeee,

FASTENER = PUSH ..o
BOLT - 3/8" - 16 X 17 oo o
BOLT -5/16" - 18 x 1-1/4" ..., ) @

BOLT -5/16"-18 X 3/4" ..o ?§§§.Q ................................................. 4
BOLT -5/16"-18 X 1-1/2" ...vveeeeeree . ...................................................... 2
NUT -lock 3/8"-16......cceeeeeierenn N RS R 5
NUT-IOCK 5/167-18 ... e B0 ettt ettt nree e e 12
PIN - groove .......ccccoceeeiiieeeenne, & .................................................................... 4
PIN - cotter, hair....................« .ng ....................................................................... 4
GUARD - fleX, NOPPET ... T e 1
PLATE - cover......... & elONTTL) e 1
NUT-5/16”-18f%® .................................................................................. 1




INDEX



INDEX

QOOO\IOCH-POJI\)—\[F_I

NMNN_L2AAAAa A
N-2OCQOoo~NOOODWN-_0

PART NO.
C34557
113-208
113-104
131-178
131-176
C34580
C37358
C34569
C34570
C34571
C34572
C37020
C34574
C34576
C34577
164-40
C34578
195-518
131-1102
C34579
195-2134
C29029

CHIPPER ASSEMBLY

DESCRIPTION REQ'D
PLATE - ChipPer SIAE ....eeiiiiieiee ettt e st e e e 1
BOLT = 3/87 = 168 X 1-1/47 oottt et e e et ee e e e staeeeeanes 2
BOLT = 5/167 = 18 X 1-1/47 ..ottt ettt ettee e e s nntee e e s sntaeaeeanes 2
N L I (Yot S 7 Sy 1 SRR 2
NUT = 10CK 5/1687 = 18 .. ettt e e et e e e e e e 5
I I R o7 a1 o] o= o0 V7= 1
HOPPER = CRIPPET ..ottt e e e e e e e 1
]S O ol g 1] ] o= PR 1
BUSHING ...ttt e e e a et e e e st e e e e b e e e e e nbeeeeenees 1
KINTFE ...ttt ettt e e ettt e e et e e e e et e e e e e et ae e e e sasbeeeeetaeeeeanbeeeennees 1
e I I T R 1
PIN = ChIPPEI COVET ...t 1
BEARING ...ttt et e e et e e e ettt e e e et e e e e ente e e e e anbeeeeeantaee e e anreeeennees 1
RING - retainiNg ...ceeeee i 2
SCREW = SEE 3/8” = 16 X 5/87 ...ttt e e 2
BOLT - 5/16” - 18 x 3/4”

SCREW - socket head 1/4” - 20 x 1”

WASHER - 1/47 ..o

NUT - 10Ck 1/4” = 20 ...

SCREW - sheet metal #6 - 32 x 3/8”

WASHER - 1-3/16" ...,

PIN - hair ..o







INDEX

QOCDOCH-POJI\)—\[F_I

IR G G G G
AP WN-~O

PART NO.

C37001
C36950
C44373
C30928
C14221
219-10
132-306
195-553
C10888
113-206
131-938
113-102
131-911
C37368

TRAILER AND WHEELS

DESCRIPTION
FRAME - trailer

RIM - wheel
BEARING

PIN - cotter - 3/16” x 1-3/4”

NUT - 3/8” - 16 flange lock

FITTING = IUBFCAHON ... oo oo
WASHER = 17 X 27 .o oo
PIN - hitCH..cee e
BOLT - 3/87 = 16 X /4”7 ..ot
BOLT - 5/16” - 18 X 3/4” oo
NUT - 5/16” - 18 flange 10CK .........cuveeiiiiiiiiiiiie e
CAP - HUDE ..

NOTE - Obtain tires locally. @






INDEX

O~NO O WNN-M

m

PART NO.

C37179
C37184
C37182
C37186
113-118
131-911
C37368
C32214
C16450

FRAME AND LEGS

DESCRIPTION REQ'D
R N | o 71 o] o SRS 1
LEG - rear (SNOWN)..ccooiiiiiee et 2
LEG - frONT. e 2
BRACKET - mounting, rearleg L.H ... 1
BOLT = 5/16” = 18 X 5/8” ...ttt 7
NUT - 5/16" = 18 flanNge 10CK .....cceeiieiie ettt et e 7
CAP = HUDC ... e 2
PIN = ClEVIS ... e 4
PIN = DAIE e 4



INDEX
INDEX



INDEX

N—=—=m

O©ooNOOThW

N ==

PART NO.
NSS
NSS
C46056
C33268
C32199
C31976
111-366
131-1352
218-5201
218-5105
C42496
C40641
C40642
C37187
C37188
C42497
C33404
C41044
C33864
C41043
C33218
113-132
195-518
C37003
187-1036

NSS
NSS
C46056
C33268
C32199
C31976
111-366
131-1352
218-5201
218-5251
218-5105
C40724
C40641
C40642
C37187
C37188
C37394
218-443
C33404
C41 044
C33864
C41 043
C33218
113-132
195-518
C37003
187-1036
C29882
C42191
113-102
195-521
131-911

HYDRAULIC SYSTEM (HS24H, AHS24H)

DESCRIPTION
MOTOR - hydraulic (HS24H) see page 17 for repairs
MOTOR - hydraulic (AHS24H) see page 17 for repairs
COUPLING = AlVE ..veiiieieiiiie ettt ettt e e ettt e e e e e st e e e s nb e e e sessaeeesennaeeeas
1N ST = o I 1 o] 1=
SCREW - 8€t 5/16” - 18 X 5/16” ...ttt
KEY - 1/4” square, 1-1/4” 1ONQG ...coouueiiiiiiie et e e
BOLT - 3/8”" - 16 X 1-1/4” CAITIage.....coiueeeiiiiiiee ettt
NUT - 3/8" - 16 flaNGE IOCK ......eeeieeeiiiiiieeee et a e e
FITTING - motor, main ports (includes 218-5007 “O” fiNG)......cccovoeeeeiiiieeeiiiiieneene 2
FITTING - case drain (includes 218-5005 “O” FiNG) ....vvveiiiiiieeiiiieeeeriee e 1
HOSE - hydrauliC 1/27 X 277 ...ttt ettt e e ee e e
CAP = AUSE ...t a e e et e e e st e e e e araaeean
L0 Lo 11 RS
COUPLING - qUICK, MaIE ........eeiiiiieiee ettt e e a e e e e et eeeaa e e an
COUPLING - qUICK, TEMAIE ......eeeiiiiieee et e e ee e e e
HOSE - hydraulic 1/4” X 217 ...,
CAP/PLUG - dust, case drain couplings
COUPLING - quick, female, Case drain ............eeoieeciiiiieie e eeeeeee e
HOSE - hydraulic 1/4” x 42" (HS24H) .........cccocvvevvciinnenn,
COUPLING - quick, male (HS24H) case drain..............
CLAMP - hose (HS24H)..........cccccevvvveeeiiiiiee e,
BOLT - 1/4” - 20 x 1-3/4” (HS24H)......cccvveeenn....
WASHER - 1/4" (HS24H) .....coooiiiiiiieiieee

COUPLING - drive ...,
INSERT - rubber
SCREW -set 5

KEY - 1/4” squa

BOLT - 3/8” - 16

FITTING
FITTI utle
FIT 0° case drain (includes 218-5005 “0” riNG) ..ccevivveeeiniiereeiieee e 1
H ArauliC 1/27 X 587 ...ttt e e e e e 2
LS S 1
S o U= S PP 1
COUPLING - qUICK, MAIE ........eeiiiiiiiee ettt e e e e e e enrnaeeeeaa e an 1
COUPLING - qUICK, TEMAIE .......viiiieiee et a e 1
HOSE - hydrauliC 1/4” X 517 ..ot 1
FITTING oottt e e et e e e e et te e e e e tte e e e ente e e e enteeeeasseeeeeanseesannees 1
CAP/PLUG - dust, case drain COUPIINGS .....ccoeeiiiiiiiiiiiieeeee e UAR
COUPLING - qUICK, TEMAIE .......veeeiiiiiiieeeeee e 1
HOSE - hydraulic 1/4” X 42" (HS24W) .....cciiiiiie e 1
COUPLING - quick, male (HS24W) ...ttt 1
CLAMP = hoS& (HS24W) ..ottt et e s 1
BOLT - 1/47 = 20 X 1-3/47 (HS24W) ...ttt e etaee e 1
WASHER = 1/47 (HS24W) ...ooiiieeee ettt e e st e e e 1
COVER = MOTOT ...ttt e e e e e et e e e e e e e e eaaabeeeaaaeeeaans 1
SCREW - 1/4” - 20 X 1/2” SElf AP .eveieeiiiiiee et 3
LIS ST S 1 PO RTRS 1
RETAINER = NOSE ...ttt ettt e e e et e e e eaae e e e s eabeeeessabaeaeeanes 1
BOLT = 5/167 = 18 X 3/4” ..ottt ettt e et e e e entee e e 1
WASHER = 5/167 ...ttt et et e e et e e s et e e e snnnae e e snsaeaeannnens 1

NUT = 5/1687 = 18 .o 1






INDEX

N = —-m

O©oONOOLhW

10

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

PART NO.
C46234
C46236
C46355
C33268
C32199
C31976
111-366
131-1352
218-5201
218-5251
218-5105
C40724
C40641
C40642
C37187
C37188
C37394
218-443
C33404
C41044
C33864
C41043
C33218
113-132
195-518
C37003
187-1036
C29882
C42191
113-102
195-521
131-911

HYDRAULIC SYSTEM (HS24W, AHS24W)
(Use PIN 070604013 and after)

DESCRIPTION REQ'D
MOTOR - hydraulic (HS24W) repairs page 17 ...c.oeeeiceeeeeiiieieeeiieee e eeieee e 1
MOTOR - hydraulic (AHS24W) repairs Page 17 ......coeeiceieeeiiieeeeeiieeeeesieee e eieeee e 1
COUPLING = AFIVE ...ttt ettt ne e 1
INSERT-TUDDET ...t 1
SCREW - 8€t 5/16” - 18 X 5/16” ....eeiiiieeeeee et 4
KEY - 1/4” square, 1-1/4” 1ONQG ...coouueiiiiiiiiee e e e 1
BOLT - 3/8" - 16 X 1-1/4” CAITIAgE ... .eeeieee e eiee et et e e 2
NUT - 3/8”7 - 16 flange 10CK .......coiiiiiiiiiieiee e 2
FITTING - 90° inlet (includes 218-5007 “O” FiNG)......ceererereeareeeeieeereee e eeee e 1
FITTING - outlet (includes 218-5007 “O” FiNG) .....vveeeiiiuiieeeiiiieee e 1
FITTING - 90° case drain (includes 218-5005 “O” 1iNG)......cccccveeiriireeiiiieee e 1
HOSE - hydrauliC 1/27 X 567 .....cee ittt e e s nneeee e e 2
CAP = dUSE ... nneeas 1
PLUG = AUSL .ttt 1
COUPLING - qUICK, MaIE ........eeiiiiieieee ettt e e e e e et e e e e e e an 1
COUPLING - qUICK, TEMAIE ......eviiiiiieeeieeeeeee e e e e e e e eernraeeeaaa e s 1

HOSE - hydraulic 1/4” x
FITTING .ccoeoiee.
CAP/PLUG - dust, case

B

.............................................. N\ Y
drain couplings ......c..oove e M- Moo UAR
COUPLING - quick, female 1

RETAINER - hose....s..

BOLT - 5/16” - 18
WASHER - 5/16” x
NUT - 5/16” - 18.

S
¢
P




INDEX

)
INDEX
W

®




INDEX

REF. PART NO.
C46236
C46234

1 NSS

2 NSS

3 NSS

4 NSS

5 NSS

6 NSS

7 NSS

8 NSS

9 NSS

10 NSS

11 NSS

12 C46237

13 NSS

14 NSS

15 C43748

16 NSS

17 NSS

18 NSS

19 NSS
C43747

INDEX

REF. PART NO.

1 NSS*

2 NSS

3 NSS

4 NSS

5 C40807

6 C40808

7 C40809

8 C40810

9 C40811

10 NSS

11 C40813

12 NSS

13 C40815

14 NSS

15 NSS

16 C40818

17 NSS
C40820
C40821
C40822

18 NSS

HYDRAULIC MOTOR

(ULTRA)

DESCRIPTION

MOTOR - hydraulic (ultra) AHS24W ..o

MOTOR - hydraulic (UItra) HS24W ..........oooiiiiiii it e e
=1 P O PSP P PP OPPRPRPON
LOCKWASHER ... .ottt e
COVER = €N ...ttt
“O” RING - body (included in seal Kit) ..........coooieiiiiiiiiei e
SEAL - backup (included in seal Kit) .........coooiiiiiiiiiie e
SEALS - bushings (included in seal Kit) ...........ccooiiiiiiiiiiii e,
SEALS - bushings (included in seal Kit) ..o,
1] o 1| S
=10 ] TSR PPP
GEAR = AFVEN ..ttt et e et e e et e e e et e e e et a e e e e ntee e e e
SHAFT AND GEAR - dliVe....coiuiiiiiiie ettt
KEY - square 3/16” x 3/4” (included in seal Kit) .......cccccccoveiiiiiiieieiiieicieeeeeee
RING - retaining (included in seal Kit) .........c.ccoieiiiiiiiiiiee e
FLANGE - Mounting.........cccoviiieiie e
SEAL - oil (included in seal Kit) ..........cccovcieeiiiiennnnns
RING - retaining (included in seal kit) ..................
CAP - check valve.........ccccoeiiiiiiiiicieeey
VALVE - checK.......ccoviiiiiiiiiiiiiiee e
“O” RING - cap (included in seal kit).....

KIT - 8€al ...

HYDRA TOR
SS)
DESCRIPTION REQ'D
MOTOR - NYAFAULIC ... yemm e N sereeerereseeeeseseaseseseseasesesessesesesessesesesessesesesesnseneses 1
BODY - motor, dri @ ........................................................................... 1
PIN-doweI....%ﬁ% ..................................................................................... 2

......................................................................................... 1

N SRR 1

NG e PSRRI 4

o USSR 4

ocket head 5/16” - 18......coceeiiiie e 4

Socket head 3/8” - 16 ... 4
............................................................................................................ 4
............................................................................................................ 2
....................................................................................................... 1
............................................................................................................. 1
......................................................................................................... 1

SHAFT AND GEAR - drVEN ....coiiiiiiiie ettt 1
KEY - SqQUare 3/16”7 X 1.127 ..o 1
COVER = TBAT ..ttt ettt rntee e e e 1
PLUG - small (NOt SHOWN) ....cooiiiiiiieeeee e 2
CARTRIDGE - ChECK......eiiiiiiiiiie ettt 1
PLUG - large (NOt SNOWN).......ciiiiiiiiie e 1
SHAFT AND GEAR - drVE......coiiiiiiie ettt 1

* HS24W, HS24H use C46212 Kit

AHS24W, AHS24H use C46215 kit



DECALS

INDEX
CAUT'ON ' ROTATING CUTTING BLADES - KEEP HANDS AND FEETOUTOF'
1. READ INSTRUCTIONS AND OPERATOR'S MANUAL ‘ DISCHARGE AND INLET OPENING WHILE MACHINE IS RUNNING.
BEFORE STARTING MACHINE. A S L S 8 S S N L L L
2. KEEP HANDS, FACE, LOOSE CLOTHING, CHILDREN,
AND PETS AWAY FROM DISCHARGE AREA, INTAKE
HOPPER AND MOVING PARTS OF SHREDDER. ‘
3.USE APPROVED SAFETY GLASSES AND GLOVES
5‘"‘"n‘&"'§a‘J§'#°$°’3?‘huowm TO OPERATE
4. CHILD
THIS MACHINE. \ N CAUTION \ \
5. NEVER RUN THIS MACHINE IN AN ENCLOSED AREA. \ A
6. msT “v:acgm% Avla:gsr BE OPERATED ON A LEVEL, ’ \ Yooy S
7.00 NOT USE HANDS OR METAL INSTRUMENTS T0 \ 3. KISP STONES, NAILS AND AL OBJECTS OTHER
f * PROD MATERIAL INTO FEED HOPPER. IF SHREDDER LT orme Ny
JAMS, TURN OFF ENGINE AND USE A woon:n‘ \ e 8 PEATE T cHrrn WiTHOUT The \
STICK To cLE‘R ﬂasﬂmcﬂ 5. US! GLOVES AND APPROVED SAFETY GLASSES
8.00 NOT USE HANDS TO CLEAR AWAY MATERIAL \ \
FOR SAFETY.CNEEP HNGED COVER_ DOWN Tu’ \ * Hof i abiia i \
’9 ;gguci CHANCE OF EIECTING MATERIAL FROM N | W e SeE e e asmiucnon. > Wy
R \ 7. g&ls&hﬁ!‘flﬂl&m‘"n‘ls ESPECIALLY \
10. NEVER INSTALL OR REMOVE GRINDING SCREEN & KEEP WANDS, FACE AND LOOSE CLOTHING
."""”“ﬂ“"ﬁ""’“."‘ V 4 4 4 \ \~
REF. PART NO. DESCRIPTION REQ'D
1 C37360 DECAL - rotating blades ..........coooeee (ST
2 C37361 DECAL - “caution”, smaill...............¢ ey N
3 C37362 DECAL - “Caution”, 1arge .........e Ny e eeeerurereeeateeeesaateeeesaasseeessassseessasseeeesaseeeesane
4

C31050 DECAL - “INGERSOLL"...... s .......................................................................

@
Q@



